DRAFT ENVIRONMENTAL IMPACT STATEMENT (DEIS)

DRAGON SPRINGS BUDDHIST, INC.
SITE PLAN AMENDMENTS

140 Galley Hill Road
Town of Deerpark, Orange County, New York
SEQRA Type I Action

Project Sponsor:

Dragon Springs Buddhist, Inc.
140 Galley Hill Road

Town of Deerpark, New York
Contact: Jonathon Lee

(845) 754-7400

Lead Agency and Contact Person:
Robert Vicaretti, Chairman

Town of Deerpark Planning Board
420 Route 209

Huguenot, New York 12746

Phone: (845) 856-2210

DEIS Preparers and Contact Person:

Lanc & Tully Engineering and Surveying, PC
3132 Route 207

Campbell Hall, New York 10916

Contact: Kristen O’Donnell

(845) 294-3700

kod@lanctully.com

Submission Date: November 14, 2018

Lead Agency Acceptance Date: December 12, 2018
[...]
Department when these wells were approved as community water supply sources. The testing
results for Well #4 will be submitted to the Orange County Health Department so that this well
can be used as a community water supply source. Water Quality Data is provided in the water
design report (Appendix B).

Site Hydrology and Aquifers

The Project Site is located in a valley between the Shawangunk Mountains and the hills along the
Basher Kill/ Neversink Rivers. The onsite lake and stream are located roughly at the center of this
valley. Tributaries of these rivers run along the north and south sides of the property. The existing
bedrock wells which are to be part of the Proposed Community Wells system (#2, #4 and #7) are
located on the west, east and south sides of the Project Site with more than 1,500 feet separating
each well. Because of the distance between these wells and their separation by the lake and stream,
water-level interference among them is not likely.

Offsite surrounding residential dwellings use private wells for water supply. The nearest private
wells are located west of the Neversink River more than 1,500 feet from any wells on the Project
Site. According to an Orange County Groundwater Study (1998) and available Orange County
GIS data this area is underlain by a stratified sand and gravel aquifer that serves as the major

Dragon Springs Buddhist, Inc. Draft Environmental Impact Statement 22



groundwater source for these residences. This aquifer is bordered by bedrock cliffs east of the
rivers and does not extend onto the Project Site. There is no aquifer underneath the Project Site.
The cliffs serve as a barrier between the onsite wells and the offsite private wells, limiting any
potential hydrologic connection between them.

2. Potential Impacts

The Project Site is proposed to include temple buildings, educational facilities, student residences
and a music hall. It is estimated that after the Proposed Project is completed, the Site will
accommodate approximately 500 boarding students, 200 staff and 2,000 daily visitors.
Accordingly, the overall projected water demand has been calculated as follows:

Table I11-1: Projected Water Demand

Population at the Project Site Projected Water Demand
500 students @ 150 gpd 75,000 gpd
200 staff @ 15 gpd 3,000 gpd
2,000 visitors@ 5 gpd 10,000 gpd
TOTAL AVERAGE DAILY «
DEMAND 88,000 GPD

*The projected average daily water demand is 88,000 GPD. The design of the system will be for
an average daily demand of 100,000 GPD.

New Infrastructure and System Improvements

Water supply for the Proposed Action will be supplied by the existing ground water wells on the
Site — Well #2, #4 and #7. A well location map is included in the water design report (Appendix
B). New 2’ inch service lines are proposed to be run to the proposed residence hall, music hall
and visitor center and a new line will connect Well #4 to the main water storage tank. Service line
sizing calculations have been provided in the water design report in Appendix B. Water storage
tanks and pump stations will be provided in the new residence hall and the music hall.

Wells # 2 and # 7 are already approved by the Orange County Health Department as community
water supply sources.

Well #4 will be connected to the community well system as a back-up water source. Review and
approval from the Orange County Health Department will be required for modifications to the
Site’s community water system.

According to the Recommended Standards for Water Works (Ten State Standards) the total
developed groundwater source capacity shall equal or exceed the design maximum daily demand
with the largest producing well out of service. For design purposes, 100,000 GPD or 69 GPM is
used as the average daily demand. A design factor of 2 is used to estimate the maximum daily
demand:

Maximum Daily Demand = 69 GPM X 2 = 138 GPM

Dragon Springs Buddhist, Inc. Draft Environmental Impact Statement 23



The three wells that are proposed to be part of the community water supply system (Wells # 2, #4
and #7) have yields of 40 GPM, 100 GPM and 100 GPM. With the largest producing well out of
service, the available well capacity is 140 GPM. Thus, these three wells have adequate capacities
to meet the future development demands under the Ten States Standards.

The onsite water system will be fully owned and maintained by the Project Sponsor. As all
infrastructure is contained onsite, no easements are necessary. The Project Sponsor will be
responsible for submitting monitoring reports to the Orange County Health Department.

Chemicals

Outdoor chemicals used on the Project Site are mainly restricted to those for deicing purposes.
Road salts, are purchased as needed and not stored in bulk on the Site. Smaller portions may be
stored in fully enclosed buildings and sheds. No chemicals are used in or around the onsite lake.

3. Mitigation Measures

Fire pumps will be provided in new buildings similar to existing buildings to ensure pressure for
fire-fighting. Onsite water storage will be provided in storage tanks in the new residence hall and
music hall building. Hydrants will be provided on a separate water line from domestic supply. No
further mitigation is proposed.

D. Wastewater Management

1. Existing Conditions

The Project Site is not served by municipal wastewater collection. The majority of wastewater
generated at the Site is conveyed to a community septic system which consists of a 6,000-gallon
grease trap tank, two 2,000 gallon septic tanks and three 6,000 gallon septic tanks. Wastewater
collects and discharges to a subsurface absorption field for wastewater treatment and disposal. The
visitor center has a separate 1,200 GPD capacity septic system.

The community wastewater treatment system has an approved SPDES permit for discharge of up
to 18,400 GPD. The NYSDEC required modifications including the construction of a second
treatment train and relocation/ reconstruction of leach fields. Until such required modifications
are made to the treatment system, the Site is limited to a flow of 8,520 GPD. According to the
system operator, current flow to the community wastewater treatment system is approximately
8,000 GPD.

Although a Notice of Violation was issued in 2017 related to the existing leach field, this matter
was ultimately closed with a finding of no illicit discharge. The Orange County Health Department
performed a dye test at the Site in the area of the subsurface absorption field to determine if any
illicit discharges had occurred. A representative from the Orange County Health Department
placed colored dye into the system and conducted follow-up visits at the Site to check for dye on
the ground surface on multiple days. The test confirmed no illicit discharge had occurred. The
Orange County Health Department concluded that there was no sewage system failure, closed its
files on the matter, and notified NYSDEC of the negative results.

Dragon Springs Buddhist, Inc. Draft Environmental Impact Statement 24



Other than the 2017 Notice of Violation, in 2013 there was some seepage observed at the bottom
of the subsurface absorption field for Outfall #3 (by the North Gate) due to uneven settling of the
main distribution box which resulted in the lower portion of the leach field receiving most of the
discharge. This has been corrected. The distribution box outlets were leveled and the lower portion
of the leach field was closed out. The septic tanks and grease trap were pumped out and a new
trench was constructed.

2. Potential Impacts
Based on the above calculated water demand, the projected average daily wastewater generation
is 88,000 GPD. The design of the system will be for an average daily flow of 100,000 GPD.

To serve the increased demand for wastewater treatment, the existing wastewater facilities will be
abandoned/removed and a new 100,000 GPD wastewater treatment plant will be constructed. The
new wastewater treatment plant (WWTP) will consist of an influent splitter box, four (4) septic
tanks, an equalization tank, a post-equalization splitter box, two (2) pre-anoxic tanks, four (4)
aerobic tanks, two (2) post-anoxic tanks, a membrane bioreactor, a sludge holding tank, two (2)
ultraviolet disinfection channels, a post-aeration tank and will include a 50x50-foot building
adjacent to the location of the existing treatment facility. The sole purpose of the proposed building
is to house wastewater treatment processes. Access to the building will be restricted to authorized
personnel. The existing grease trap will remain for the capture of fats, oil and greases (FOG) from
the existing kitchen at the Site. The new WWTP will utilize the existing grease trap tank for
preliminary treatment and new septic tanks for primary treatment. The effluent from the septic
tanks will be conveyed to a new treatment train consisting of a flow equalization tank, biological
reactor tanks/membrane tank (membrane bioreactor system), UV disinfection and post aeration.
This system will be more protective of the environment than the existing onsite treatment in that
wastewater will be treated to a much higher standard prior to being discharged.

The system will predominately flow by gravity to the proposed WWTP, but a pump station will
be required in the vicinity of the visitor center which has been designed to handle effluent from
both the visitor center and the proposed new residence hall (see Appendix G, sheets C-4 through
C-8). Further details about the proposed system are included in Appendix C.

An amendment to the Site’s existing SPDES permit will be required from the NYSDEC.

In 1992, the DRBC adopted “Special Protection Water” requirements, as part of the DRBC Water
Quality Regulations (WQR), designed to protect existing high water quality in applicable areas of
the Delaware River Basin. One hundred twenty miles of the Delaware River from Hancock, New
York downstream to the Delaware Water Gap has been classified by the DRBC as SPW.

Treated wastewater will discharge to an unnamed tributary of the Basher Kill River, which is a
tributary of the Neversink River, which is located within the drainage area subject to the Special
Protection Water standards noted above and shown in Table III-2 below.

The contents of the grease trap tank and the septic tanks will be removed via vacuum truck and

hauled away periodically. Waste sludge from the biological reactors will be hauled off-site by a
licensed hauler for disposal at a State-approved facility.

Dragon Springs Buddhist, Inc. Draft Environmental Impact Statement 25



The project is designed to produce a discharge meeting the effluent requirements as set forth in the

DRBC’s Wastewater Quality Regulations.

The Project Sponsor will be required to monitor

discharges to ensure various effluent parameters are held at or below DRBC and NYSDEC effluent
limits which are provided below in Table I1I-2. The following monitoring will take place:

Table I11-2: Effluent Concentration Limits and Monitoring

PARAMETER LIMIT MONITORING
pH (Standard Units) 6.0t09.0 Daily
Total Suspended Solids 20.035 lbs/day, 10 mg/I Weekly
Dissolved Oxygen 7.0 mg/l (minimum at all times) Daily
Biochemical Oxygen Demand 8.345 lbs/day, 85% Minimum Weekly
(BODS) at 20° C Removal, 5 mg/l
Ammonia Nitrogen (5-1 to 9-30) 0.84 Ibs/day Monthly
(10-1 to 4-30) 1.68 Ibs/day
Nitrate + Nitrite as N (5-1 to 9-30) 0.84 lbs/day Monthly
(10-1 to 4-30) 1.68 lbs/day
Phosphorus (5-1 to 9-30) 1.04 Ibs/day Monthly
(10-1 to 4-30) 3.12 lbs/day
TKN (5-1 to 9-30) 2.67 Ibs/day Monthly
(10-1 to 4-30) 5.34 lbs/day
Total Dissolved Solids 1,000 mg/1 Quarterly

The Project Sponsor is required to submit the required monitoring results electronically to the
DRBC Project Review Section annually, absent any observed limit violations, by January 31. If a
DRBC effluent limit is violated, the Project Sponsor is required to submit the results to the DRBC
within 30 days of the violation(s) and provide a written explanation that states the action(s) the
Project Sponsor has taken to correct the violation(s) and protect against any future violations.

A fiberglass flow measurement manhole with an integral partial flume and ultrasonic level sensor
will be provided to measure effluent flow. A turbidity meter will be provided to monitor turbidity
downstream of the MBR system. The turbidity sensor will serve to detect membrane fiber breaks.
Process instrumentation will also include level floats in the equalization tank and biological reactor
tanks, various pressure gauges and tank level indicators, pH sensors and dissolved oxygen sensors
to monitor the treatment process, and UV intensity sensors.

The septic tanks, equalization tank, biological reactors, and the sludge holding tank will be covered
and the area from within the tanks will be collected and vented to packaged odor control units. The
proposed WWTP building will house the membrane filter tank and although such tanks are not
typically a source of odor, the membrane tank will be fitted with a removable cover and the air
from within the tank will be vented to the outside of the building to a packaged odor control unit.
The amount of treatment chemicals that will be stored within the proposed WWTP building will
not exceed the allowable amounts listed in Table 307.1(1) and 307.1(2) of the building code. Noise
from the WWTP will be minimally discernable at the location of the plant and will be not be
audible outside of the Project Site.

Dragon Springs Buddhist, Inc. Draft Environmental Impact Statement 26



The Project Sponsor submitted its WWTP conceptual plan to the DRBC for review in 2014. The
Findings from the commission conclude that while the design had not been finalized at that time,
“[t]he project does not conflict with the Comprehensive Plan and is designed to prevent substantial
adverse impact on the water resources related environment, while sustaining the current and future
water uses and development of the water resources of the Basin.”

The onsite sewage collection and treatment system will be fully owned and operated by the Project
Sponsor. As the entire system will be located onsite, no easements are needed.

3. Mitigation Measures

In addition to the monitoring discussed above, an emergency generator will be provided to supply
back-up power to the WWTP and a remote alarm system will be installed that continuously
monitors plant operations in accordance with requirements of the Delaware River Basin
Commission’s recommendations. The Project Sponsor will also prepare an emergency
management plan which will be filed with the DRBC and NYSDEC. No further mitigation is
proposed.

E. Stormwater Management

1. Existing Conditions

Stormwater runoff and its subsequent impact to receiving water bodies led Federal, State and Local
officials to set new standards on stormwater discharge to attempt to restore stream water quality
and control peak flow rates for specific storm events. 40 CFR Part 122 prohibits point source
discharges of stormwater to waters of the United States without a permit issued under the National
Pollutant Discharge Elimination System (NPDES). The EPA delegated the administration of the
NPDES program to the NYSDEC, which regulates stormwater through the SPDES regulations
currently in effect. Current regulations require that any construction site proposing a disturbance
of one acre or greater prepare a Stormwater Pollution Prevention Plan (SWPPP). While a
stormwater management plan was prepared for the various construction activities that have
occurred on the Site based on the 2001 regulations, a new SWPPP has been prepared for the entire
Site consistent with current NYSDEC design manual standards. A copy of this document can be
found in Appendix D of this document.

For the purposes of the SWPPP, the existing conditions studied were the 2001- predeveloped
condition with no impervious surfaces on the Project Site. Under the 2001 existing condition, 337
acres, divided into 5 sub-watersheds, drain to the on-site lake or the Basher Kill. An area in the